
 

NUTRIENTS and MICROBES 
 

PROFESSIONAL DEVELOPMENT COURSE 
2.4 CEUs, 24 PDHs, 24 Training Hours or Contact Hours 

 

 
 

 



Nutrients and Microbes ©11/13/2011                                                              www.abctlc.com            (866) 557-1746 2 

 

Printing and Saving Instructions 
The best thing to do is to download this pdf document to your 
computer desktop and open it with Adobe Acrobat reader.   
 
Abode Acrobat reader is a free computer software program and you 
can find it at Abode Acrobat’s website. 
 
You can complete the course by viewing the course materials on your 
computer or you can print it out.  We give you permission to print this 
document. 
 
Printing Instructions: If you are going to print this document, this 
[...]
Solids includes both total suspended solids, the 
portion of total solids retained by a filter and total 
dissolved solids, the portion that passes through 
a filter (American Public Health Association, 
1998).  

 
Total solids can be measured by evaporating a 
water sample in a weighed dish, and then drying 
the residue in an oven at 103 to 105° C. The 
increase in weight of the dish represents the total 
solids. Instead of total solids, laboratories often 
measure total suspended solids and/or total 
dissolved solids. 
 



54 
Nutrients and Microbes 1/13/2011 

 

Total Suspended Solids (TSS) 
Total Suspended Solids (TSS) are solids in water that can be trapped by a filter. TSS can include 
a wide variety of material, such as silt, decaying plant and animal matter, industrial wastes, and 
sewage. High concentrations of suspended solids can cause many problems for stream health 
and aquatic life.  
 
High TSS can block light from reaching submerged vegetation. As the amount of light passing 
through the water is reduced, photosynthesis slows down. Reduced rates of photosynthesis 
causes less dissolved oxygen to be released into the water by plants. If light is completely 
blocked from bottom dwelling plants, the plants will stop producing oxygen and will die. As the 
plants are decomposed, bacteria will use up even more oxygen from the water. Low dissolved 
oxygen can lead to fish kills.  
 

 
 

Sampling downstream from a wastewater plant’s discharge point. 
 
High TSS can also cause an increase in surface water temperature, because the suspended 
particles absorb heat from sunlight. This can cause dissolved oxygen levels to fall even further 
(because warmer waters can hold less DO), and can harm aquatic life in many other ways, as 
discussed in the temperature section. (The decrease in water clarity caused by TSS can affect 
the ability of fish to see and catch food.  
 
Suspended sediment can also clog fish gills, reduce 
growth rates, decrease resistance to disease, and 
prevent egg and larval development. When 
suspended solids settle to the bottom of a water 
body, they can smother the eggs of fish and aquatic 
insects, as well as suffocate newly hatched insect 
larvae. Settling sediments can fill in spaces between 
rocks which could have been used by aquatic 
organisms for homes.  
      
 Dead fish in lake using reclaimed water. 
 
High TSS in a water body can often mean higher concentrations of bacteria, nutrients, pesticides, 
and metals in the water. These pollutants may attach to sediment particles on the land and be 
carried into water bodies with storm water. In the water, the pollutants may be released from the 
sediment or travel farther downstream. High TSS can cause problems for industrial use, because 
the solids may clog or scour pipes and machinery. 



55 
Nutrients and Microbes 1/13/2011 

 

Measurement of Total Suspended Solids 
To measure TSS, the water sample is 
filtered through a pre-weighed filter. The 
residue retained on the filter is dried in an 
oven at 103 to 105° C until the weight of 
the filter no longer changes. The increase 
in weight of the filter represents the total 
suspended solids. TSS can also be 
measured by analyzing for total solids and 
subtracting total dissolved solids. 
 
Total Dissolved Solids (TDS) are solids in 
water that can pass through a filter (usually 
with a pore size of 0.45 micrometers). TDS 
is a measure of the amount of material 
dissolved in water. This material can include carbonate, 
bicarbonate, chloride, sulfate, phosphate, nitrate, calcium, 
magnesium, sodium, organic ions, and other ions. A 
certain level of these ions in water is necessary for 
aquatic life. Changes in TDS concentrations can be 
harmful because the density of the water determines the 
flow of water into and out of an organism's cells (Mitchell 
and Stapp, 1992). However, if TDS concentrations are too 
high or too low, the growth of many aquatic lives can be 
limited, and death may occur.  
 
Similar to TSS, high concentrations of TDS may also 
reduce water clarity, contribute to a decrease in 
photosynthesis, combine with toxic compounds and 
heavy metals, and lead to an increase in water 
temperature. TDS is used to estimate the quality of 
drinking water, because it represents the amount of ions 
in the water. Water with high TDS often has a bad taste and/or high water hardness, and could 
result in a laxative effect.  
 
The TDS concentration of a water sample can be estimated from specific conductance if a linear 
correlation between the two parameters is first established. Depending on the chemistry of the 
water, TDS (mg/l) can be estimated by multiplying specific conductance (micromhos/cm) by a 
factor between 0.55 and 0.75. TDS can also be determined by measuring individual ions and 
adding them up.  

 
 

Conductivity Meter 



56 
Nutrients and Microbes 1/13/2011 

 

Flow 
Whether a system serves a single home or an entire 
community, it must be able to handle fluctuations in the 
quantity and quality of wastewater it receives to ensure 
proper treatment is provided at all times. Systems that are 
inadequately designed or hydraulically overloaded may fail 
to provide treatment and allow the release of pollutants to 
the environment. 
 
To design systems that are both as safe and as cost-
effective as possible, engineers must estimate the average 
and maximum (peak) amount of flows generated by 
various sources. Because extreme fluctuations in flow can 
occur during different times of the day and on different 
days of the week, estimates are based on observations of 
the minimum and maximum amounts of water used on an 
hourly, daily, weekly, and seasonal basis. The possibility 
of instantaneous peak flow events that result from several 
or all water-using appliances or fixtures being used at 
once also is taken into account.     
 
The number, type, and efficiency of all water-using fixtures 
and appliances at the source is factored into the estimate 
(for example, the number and amount of water normally used by faucets, toilets, and washing 
machines), as is the number of possible users or units that can affect the amount of water used 
(for example, the number of residents, bedrooms, customers, students, patients, seats, or meals 
served). 
 

 
 
Waterless urinals are reducing water use but are concentrating the wastestream.  
Water conservation education is now taught at schools and this too is affecting 
our flow dynamics and MO’s. Anything new always affects the bugs and no one 
cares but us. 
  
According to studies, water use in many homes is lowest from about midnight to 5 a.m., 
averaging less than one gallon per person per hour, but then rises sharply in the morning around 
6 am to a little over 3 gallons per person per hour. During the day, water use drops off moderately 
and rises again in the early evening hours. Weekly peak flows may occur in some homes on 
weekends, especially when all adults work during the week. In U.S. homes, average water use is 
approximately 45 gallons per person per day, but may range from 35 to 60 gallons or more.  



57 
Nutrients and Microbes 1/13/2011 

 

Peak flows at stores and other businesses typically occur during business hours and during meal 
times at restaurants. Rental properties, resorts, and commercial establishments in tourist areas 
may have extreme flow variations seasonally.  Estimating flow volumes for centralized treatment 
systems is a complicated task, especially when designing a new treatment plant in a community 
where one has never existed previously.  
 
Engineers must allow for additional flows during wet weather due to inflow and infiltration of extra 
water into sewers. Excess water can enter sewers through leaky manhole covers and cracked 
pipes and pipe joints, diluting wastewater, which affects its overall characteristics. This can 
increase flows to treatment plants sometimes by as much as three or four times the original 
design load. 

 
 

Grout is used to prevent infiltration into manholes. 
 
The main focus of wastewater treatment plants is to reduce the BOD and COD in the effluent 
discharged to natural waters, meeting state and federal discharge criteria. Wastewater treatment 
plants are designed to function as "microbiology farms," where bacteria and other 
microorganisms are fed oxygen and organic waste. Treatment of wastewater usually involves 
biological processes such as the activated sludge system in the secondary stage after preliminary 
screening to remove coarse particles and primary sedimentation that settles out suspended 
solids. These secondary treatment steps are generally considered environmental biotechnologies 
that harness natural self-purification processes contained in bioreactors for the biodegradation of 
organic matter and bioconversion of soluble nutrients in the wastewater. 
 
Application Specific Microbiology 
Each wastewater stream is unique, and so too are the community of 
microorganisms that process it. This "application-specific 
microbiology" is the preferred methodology in wastewater treatment 
affecting the efficiency of biological nutrient removal. The right 
laboratory prepared bugs are more efficient in organics removal if 
they have the right growth environment. This efficiency is multiplied 
if microorganisms are allowed to grow as a layer of biofilm on 
specifically designed support media. In this way, optimized 
biological processing of a waste stream can occur. To reduce the 
start-up phase for growing a mature biofilm one can also purchase 
"application specific bacterial cultures" from appropriate 
microbiology vendors.       
                                                                                                            Draining Biofilm 



58 
Nutrients and Microbes 1/13/2011 

 

 

 
 

Nitrosomonas europaea 
 
Advanced Methods of Wastewater Treatment 
As our country and the demand for clean water have grown, it has become more important to 
produce cleaner wastewater effluents, yet some contaminants are more difficult to remove than 
others. The demand for cleaner discharges has been met through better and more complete 
methods of removing pollutants at wastewater treatment plants, in addition to pretreatment and 
pollution prevention which helps limit types of wastes discharged to the sanitary sewer system. 
 
Currently, nearly all WWTPs provide a minimum of secondary treatment. In some receiving 
waters, the discharge of secondary treatment effluent would still degrade water quality and inhibit 
aquatic life. Further treatment is needed. 
 

 
 

Discharge point from a wastewater plant into a wetlands project. 
 
Advanced Treatment Technologies  
Treatment levels beyond secondary are called advanced treatment. Advanced treatment 
technologies can be extensions of conventional secondary biological treatment to further stabilize 
oxygen-demanding substances in the wastewater, or to remove nitrogen and phosphorus. 
Advanced treatment may also involve physical-chemical separation techniques such as 
adsorption, flocculation/precipitation, membranes for advanced filtration, ion exchange, and 
reverse osmosis. In various combinations, these processes can achieve any degree of pollution 
control desired. As wastewater is purified to higher and higher degrees by such advanced 
treatment processes, the treated effluents can be reused for urban, landscape, and agricultural 
irrigation, industrial cooling and processing, recreational uses and water recharge, and even 
indirect augmentation of drinking water supplies. 



59 
Nutrients and Microbes 1/13/2011 

 

Nitrogen Control 
 
Nitrogen in one form or another is present in municipal wastewater and is usually not removed by 
secondary treatment. If discharged into lakes and streams or estuary waters, nitrogen in the form 
of ammonia can exert a direct demand on oxygen or stimulate the excessive growth of algae. 
Ammonia in wastewater effluent can be toxic to aquatic life in certain instances. By providing 
additional biological treatment beyond the secondary stage, nitrifying bacteria present in 
wastewater treatment can biologically convert ammonia to the non-toxic nitrate through a process 
known as nitrification. The nitrification process is normally sufficient to remove the toxicity 
associated with ammonia in the effluent. Since nitrate is also a nutrient, excess amounts can 
contribute to the uncontrolled growth of algae. In situations where nitrogen must be completely 
removed from effluent, additional biological process can be added to the system to convert the 
nitrate to nitrogen gas. We will cover this in much more detail in a few more pages. 
 
Conversion of Nitrate to Nitrogen Gas  
The conversion of nitrate to nitrogen gas is accomplished by bacteria in a process known as 
denitrification. Effluent with nitrogen in the form of nitrate is placed into a tank devoid of oxygen, 
where carbon-containing chemicals, such as methanol, are added or a small stream of raw 
wastewater is mixed in with the nitrified effluent. In this oxygen free environment, bacteria use the 
oxygen attached to the nitrogen in the nitrate form, releasing nitrogen gas. Because nitrogen 
comprises almost 80 percent of the air in the earth’s atmosphere, the release of nitrogen into the 
atmosphere does not cause any environmental harm. 
 

 
Biological Phosphorus Control 
Like nitrogen, phosphorus is also a necessary nutrient for the growth of algae. Phosphorus 
reduction is often needed to prevent excessive algal growth before discharging effluent into lakes, 
reservoirs and estuaries. Phosphorus removal can be achieved through chemical addition 
and a coagulation-sedimentation process discussed in the following section. Some biological 
treatment processes called biological nutrient removal (BNR) can also achieve nutrient reduction, 
removing both nitrogen and phosphorus.  
 
Most of the BNR processes involve modifications of suspended growth treatment systems so that 
the bacteria in these systems also convert nitrate nitrogen to inert nitrogen gas and trap 
phosphorus in the solids that are removed from the effluent. 
 



60 
Nutrients and Microbes 1/13/2011 

 

Coagulation-Sedimentation Process 
A process known as chemical coagulation-
sedimentation is used to increase the removal of solids 
from effluent after primary and secondary treatment. 
Solids heavier than water settle out of wastewater by 
gravity. With the addition of specific chemicals, solids 
can become heavier than water and will settle.  
 
Alum, lime, or iron salts are chemicals added to the 
wastewater to remove phosphorus. With these 
chemicals, the smaller particles ‘floc’ or clump together 
into large masses. The larger masses of particles will 
settle faster when the effluent reaches the next step the 
sedimentation tank. This process can reduce the 
concentration of phosphate by more than 95 percent. 
      
Although used for years in the treatment of industrial 
wastes and in water treatment, coagulation-
sedimentation is considered an advanced process 
because it is not routinely applied to the treatment of municipal wastewater. In some cases, the 
process is used as a necessary pretreatment step for other advanced techniques. This process 
produces a chemical sludge, and the cost of disposing of this material can be significant. 
 
Carbon Adsorption 
Carbon adsorption technology can remove organic materials from wastewater that resist removal 
by biological treatment. These resistant, trace organic substances can contribute to taste and 
odor problems in water, taint fish flesh, and cause foaming and fish kills. Carbon adsorption 
consists of passing the wastewater effluent through a bed or canister of activated carbon 
granules or powder which remove more than 98 percent of the trace organic substances. The 
substances adhere to the carbon surface and are removed from the water. To help reduce the 
cost of the procedure, the carbon granules can be cleaned by heating and used again. 